MODEL 353 TRAILER
For 300 Round & Eliptical Tanks (Saddle And Tank Not Included)
PARTS / EXPLODED VIEW DRAWING

Note: Use (4) 1/2" x 1 1/4" Bolts To
Mount Saddles To Trailer

Ref. | Part No. Qty Description Ref. | Part No. Qty. Description

1 5272403 1 Frame 13 5016194 2 Washer

2 5272406 1 Stand 14 5006207 2 Nut

3 5272407 1 Valve Mount 15 5101135 2 Cotter Pin

4 5051092 2 Axle Clamp 5117104 1 Set Screw, 1/2" x 1 1/2"
5 5272171 2 Axle 5034019 4 Cap Screw, 1/2" x 1 1/4"
6 5110120 2 Seal 5016145 4 Lock Washer, 1/2

7 5031081 2 Inner Bearing 5006011 4 Hex Nut, 1/2

8 5085012 2 Hub (6 Bolt) 5034077 1 Cap Screw, 3/8" x 1 1/2"
9 5031067 2 Outer Bearing 5006054 1 Hex Nut, 3/8"

10 5021031 2 Rim (6 Bolt) 5016112 8 Lock Washer, 5/8"

11 5046094 2 Hub Cap 5006096 8 Hex Nut, 5/8"

12 5034166 12 Wheel Bolt, 1/2"-20NF x 1*

L IENERAL

AR
”

8-1



